OPTIMA

110 BUGGYRADIO CONTROL OFF ROADRACECAR
INSTRUCTION MANUAL
HHAL /AR A

XCERMICZOFHAEZR BHRACBEDTHICEREL TS W,
Before beginning assembly, please read these instructions thoroughly.

OIS TIRICFHIBL THD ET o AV TF Y AP/N—Y DRIBDERIC OX VT F VAPV MY BRF. EXPEREESSBNELS
ZEICLTREW, XY TFY AT TONENGT L. BEVKSD ICREMIT TS,

: EECHHIEDEC AL, |
DRBGEIES L BSH AT HEX TRRVEDE 22 @ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when

replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

KERBROD, FERIMAKEZEIT ZHENH D FT, *Specifications are subject to change without prior notice! |
© Copyright 2016 KYOSHO CORPORATION / Sz #4850 No. 30617
30617-MMO02 (2803899)




fthic % X %% / ITEMS REQUIRED FOR OPERATION

EAT3IREOMRVICIE, +HEELTEZWN,
CAUTION: Handle tools carefully!

7w —
ACCESSORIES

HIZTICRERIER
Tools required A
=
[ %y hcA->TWBIR [ —mmmTE
TOOLS INCLUDED TOOLS
BABLYF WoIARVF

Hex wrenches

I

[
W W W oT235R@0T236R (@ /01210
(2.5} PELAZZ A e

Shock Wrench /

B+FLVF 5
Cross Wrench

WOT235R@)/ 0T236R@

ravyLrF
Shock Wrench

Needle Nose Pliers

BRREEA
p Instant Glue
= [ S
.
W\
Scissors
¢©

0= N0.36219

SPFA 7Ty I —x—

H=vy/X—
Wire Cutters

WOy y—F417
Sharp Hobby Knife

No.96154
KYOSHO AR v LY )L—
KYOSHO Special Glue

SP KNIFE EDGE REAMER

TRIIARET, EFE1 ~15mmORBINTESZIETT,
No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

No.76001~76062

RBRAIL—HF—

KYOSHO SPRAY COLOR

RT o DBREICIEERNBRETT,
RETRETIAE AT L—%
) RELTWERIDTTHALLEE W,
For painting the body, use Kyosho
paints for models!

FEATERY—IR - REH - 7T X

Suitable servos,receiver,Battery & electric speed controlle}\

2 F v R 2 —REREHE (7 O7R) Radio transmitter with at least 2 channels for 2 servos.
Q@ZDF Y NIF2FvRIL2Y—RD @ 7/ ORDEURWE., 7ORICHEDEA
TARPBETY, BESERLTIREZW,
@This kit requires a 2 channel radio @For more information on the transmitter,
control set with 2 servos. kindly refer to the instruction manual of

the transmitter.

No.82140 EPRX%—%—/\v77(4WD)

EP STARTER PACK (4WD)

@:X(SHE KT-231P

@1 —7R:KS4031-06W

@77 RKILT v ZWP Brush 45A
@tE—4=2—:G2X(20T)

@\ T —EHIARTZ—
@TX:KT-231P

@RX:KR-331

@SERVO:KS4031-06W
@ESC:/R)VT v AWP Brush 45A
@MOTOR: G2X(20T)

@Battery conversion connector

B ETRNNYTY
Battery

No. ORI10350

a4 bk /3w%2 NiMH 1800 (STD 7 57%)
Rocket2 Ni-MH Battery 1800 (STD Plug)
WA JVINT— 2200 7.2V Ni-MH /\w 71—
MUSCLE POWER 2200 Ni-MH Battery
WA JVINT— 3000 7.2V Ni-MH /\w 71—
MUSCLE POWER 3000 Ni-MH Battery
WA JVINT— 3600 7.2V Ni-MH /\w 71—
MUSCLE POWER 3600 Ni-MH Battery
WA JVINT— 3600HV 7.2V Ni-MH /X 71)—
MUSCLE POWER 3600HV Ni-MH Battery

No. R246-8451B

No. R246-8452B

No. R246-8453B

No. R246-8454

WEs
Battery Charger

No. R246-8402
C-02 ACF+—I+—4.8-9.6V 1A
(Japanese Market Only)

18~21mr/‘ﬂ<
\

mr>7
Electric speed
controller

W ={EH

Receiver

| WAVGRES
Battery

M;&\
S0mm > 90~140mm
N

MAX
25mm

AN




¥HSZ THIDF= / BEFORE YOU BEGIN

X CORICTEREDZ EISGERELTL S W,

Q@ DHAEZ R FHiH BEEERET D,
@y NOANBREHEND D,
KA—ARRB, FENHBDE LS. BEWKH DR
[EDN Yt T2 —H—1BH=E FTTEELEE W,
QNS RBRDFEAPY A A ZEEZRWVELDICT %0
ZSEICLU THERUEGHSHEIITS,
@TPERZfFHBD L - - -
D ZHMEL THEHMMBEESI NS X THHEDH TS

20,
L. BRI ERT 2 ETHHOH D EEANE M
{@BhEI,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

«\\\‘\\‘\\\\\\\\\\\\\\\\\“ ‘ \\\‘\\\\\\U O Correct

X Wrong

Fvu kR BPRENES EXPIWIEBERNE A > TWEY, SAZICRETRNG D IO THESEL THSHEIITT
<IEEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ |\YERE D1 B / OTHER HARDWARE

3x12mm £ X 3x12mm Y ER 3mm Ty¥vy—-Fvhk ESEUYY 5.8mm EOR—IL
Screw F/H Screw Washer - Nut E-ring Pillow Ball

Jmm Jmm "‘ ©
oFm it O - o=

T 5.8mm

_

5x10mm X&) - XFYVT
Metal Bushing - Ball Bearing

O

@t X DiESE / SCREWS
Schrauben / VIS / TORNILLOS

EX Frv7ER TIER TPEX Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw

@(wmm Fmm | i m




Screws / xR

1-E025 x14
E-Ring(E2.5)
EUVT

1-E050 x1
E-Ring(E5.0)
EVYT

—
3
1-N3024 x4
Nut (M3x2.4)

Fuk

H
1-N3033N x21

Nut (M3x3.3) Nylon
FukFqoy

1

1-N4056FN x5
Nut (M4x5.6) Flanged Nylon
Tyb 739 Famy

1]
1-853003 x3

Set Screw (M3x3)
fybER

1-954004 %6
Set Screw (M4x4)
£yhER

7\
[ o

0T241@© x8
Cap Screw (M2x10)
FryTER

(oo
1-S22608 x7
Cap Screw (M2.6x8)

FrvTER

Rubber Parts, ETC / S )\—)\—

SC216 x2
Slipper Pad
USRS

01223 x4
Diff Gasket
TIARTYH

(©) |

1-832606H x5

() e

O]

oT242 @ x6
Flat Head Screw (Hex/M2.6x6) . 1-W300805 x6
HSER (AFR) gaéfj‘gp;g%{smw (M36) Washer M3x8x0.5
Ty
0T2410%6 0T242 @ x14 @ ‘
Flat Head Sc”rew (Hex/M2.6x8) Flat Head Tapping Screw (M3x12)
HFIER (NYIR) IRV TER 0T222@ x4
Washer M5x12x0.15
@ 'II\||\II|\|\|\|II\||\II\|I\||\II\II\II\I\II\II\II\II\I\ @ "||||||||||||||||||||||||||\|||||\||||||||||| v
thZ ‘: G:st (Hex/M2.6x14) 01242 @5 @
al mead ocrew (Rex/viz.ox Flat Head Tapping Screw (M3x16)
HSEZ (NI =y L LS 92643 x4
( ) YI2vEVTER Snap Pin 4mm
AFvTEY
1-S33008H x16 1-S13008H x7 ( i 2&
Flaj Hgad Screw (Hex/M3x8) Button Screw (Hex/M3x8) 90638 X3
YIER(N\YIR) REVER (N\YTR) Snap Pin 6mm
AFyTEY
1-S33012H x4 1-813010H x2 D
Flat Head Screw (Hex/M3x12) Button Screw (Hex/M3x10) BRGO07 x2
YIEX (N\IR) REVER (NTRA) Shield Bearing (3x6x2.5)
J-VRRT VG
() | mummmm () (Jpomstrp
1-833015H x2 0T242@x2 ) |:|
Flat Head Screw (Hex/M3x15) Button Head Tapping Screw (Hex/M3x8)
HSER (NYIR) REVAYEVTER BRG003 x2
Shield Bearing (4x8x3)
- VRRTY VG
@ "|||||||||\||||||||||||||||||||I\III|||||||||||||\||||\|||||||||||
1-S33018H x6 1-823006F x2
Flat Hgad Screw (Hex/M3x18) Cap Screw(M3x6/Flanged)
HIER(\YTR) TV IF TR
BRG001 x10
Shield Bearing (5x10x4
@ '||||||||||\||||\||||||||||||||||\III||||||||||||||||||\||||||||||||||||||||||\|||||||||||\||||\||||||||||||||||||||\||||||||||||||||\I|||\I||||||||||||\||||||||||||||||\|||\ d‘ﬂﬂlﬂ]ﬂmﬂlﬂlﬂﬂﬂﬂl S RAT! )g‘/(/j‘ )
0T242@ x4 0T242 @ /07246 @ x6
Flat Head Screw (Hex/M3x45) Flange BH TP Screw (M3x10)
YIER(NITA) TSUIREIRIEVTER
oT241® x8 OT241Q) x4 BRG014 x4
Flat Head Tapping Screw (M2.0x8) Washer M2.6x5x0.5 Shield Bearing (10x15x4)
FIRVEVTER Tve— - VRRTUVG
Y, Z0fth
ORGO03 x8
O-Ring (P3/Orange)
0Yvs (P3IFLY)
o ' 0T206 @ x1
ORGO3BK x2 GearCoverSponge
O-Ring (P3/Black) OTT243M @ x4 OTT243MO x4 FYON-ARYY
0UVY (P3I7ZvY) Pin Tire M 43x86x40mm Inner Sponge
| 2 S0 AVT=ARY
07222 @ x4 r@\ ‘ ‘
O-Ring (S05 4.5x1.5)
0-U¥7 #I00cst] SIL0100 x1 964418 x1 SC246 1
Silicone OIL #100 Sponge Tape(1x100x150) Battery Strap (16X200mm)
— JYVUAVAAIV#H00 RRVIT-T NyTY=RZZvT
0T227 x1
OT237R@ /0T238 @ x4 Belt
Shock Gasket 12mm NIbk

2y IHRTY N 12mm




Metal Parts / X% )UI\—Y

OT237R(® / OT238R (D x4
Seal Cartridge
J=Ibh—tUyY

Q]

OT237R @ x2
Shock Case S
2avyr—2AS

©])

OT238R @ x2
Shock Case L
2avyir—AL

OTW123 @ x2
Front Shock Spring Medium Black
JaVNRTIVITYMTZvY

OTW124 @ x2
Rear Shock Spring Medium Black
UFRTIGY MT Sy

0T239 x2
Front Shock Shaft
A SRS 2 A

O (I [ ]

O ([

0T240 x2
Rear Shock Shaft
V7 ATV YM

0T2158@ x1
Joint Collar
DEESZV

(11] O

0T216S® x1
Motor Guard Joint
E-2—H—-RV314Uk

0T225@ x1
Main Gear Shaft
A FYIHT b

O —

07248 x2
Flange Shaft 3x26mm

Ol i

0T249 x2
Flange Shaft 3x30mm
V%A

| —— N ]

0T203@ x1
Servo Saver Tube
H—Rt—\—Fa1—7

=

0T203® x1
Servo Saver Spring
=R e—IN\-2T)>J

29
,7‘—
@

0T208 @ x1
Counter Pinion Gear
balopZ Sl a7 4

[

0T224@ x4
Diff Shaft
T7V%7h

0T208 @ x2
Spur Gear Crip
AN=Fv91)v 7

DO

071212 x4
King Pin Flange Pipe
FICETZIIIMT

Ol

0T225@ x1
Slipper Spring Guide
RUyIN\=RT) 7 HAR

W

0T225@ x1
Slipper Spring
Ay IN=RT )5

O

0T225(Q) x2
Spacer 5x7x10mm
AN—H—

0T225 @ x1
Counter Gear Shaft
HIVE—=FveTh

012210 x4
Final Pinion Gear 32T
T7AFIVEZFVFY

012210 x4
Diff Gear 53T
TIFY

0T221@® x1
Counter Gear

P tr

I
S,
0T222© x4

Diff Bevel Gear13T

FINIVFY

012220 x4
Diff Bevel Gear10T
TINIVFv

oL 1

0T222@ x1
Bevel Shaft
NIV v T+

oL

0T208 @ x1
Pin3x12mm
7

o1
0T224@® x1
Pin2x7mm
7

SC215 x2
Slipper Plate
AyIN=TL—h

Ol

0TB246 @ x2
Driver Stop Washer
RSAN=AMyTTvv—

FA304-25 x1
Pinion Gear (25T-48P)
b D S 4

0T231@ x4
Drive Washer
K547y

0T232@ x1
Servo Saver Shaft L
H—Rt—\—vThL

(/-

01232 x1
Servo Saver Shaft R
H—Rt—/\—+ TR

@ Up

0T232@ x1
Saver Shaft Plate
t=N=2¥T7TL—b

I

0T241@ x8
M2.6 Counter Sink Washer
HIVR=2 07Ty —

oli—
07231 @ x4

Screw Pin (2x11xM4)
A7)1—EY

©)( o

SC240 x2
5.8mmxM2.6 Pivot Ball
5.8mmxM2.6E Ry b R—)b

©( Jmmm

SC241 x6
5.8mmxM3Pivot Ball
5.8mmxM3E Ry FR—Jb

D
07232@ x2

Ball Nut S M2.6x4.8mm
R=IVFVES

1 = N
0
SC242 x2

4.8mmxM2.6 Ball Nut
48mmxM2.6R—)LFw b

o0

W0201 x8
5.8 Steel Ball
58 AF-ILR-Ib

i

|/ —

1%




Metal Parts / X% )UI\—Y

01229 x2
Front Wheel Shaft
TAVMRA=ILYv T b

S = om

0T230 x2
Rear Wheel Shaft
Y7 RA=)bv T b

| [T -
0712198 x2

Main Chassis (Silver)
V0%

Ol

0T233 x2
Flange Shaft 3x54mm
TV Th

Ol

OT247 x2
Flange Shaft 3x60mm

O (I [l

0T234@ x2
Tie Rod M3x50mm
s40y K

© (e (U

0T234® x4
Tie Rod M3x38mm
a10yk

O (I

07234 @ x1
Steering Linkage Rod M2.6x36mm
RFTIVI )=y

0T228 x4
Swing Shaft
AAVT%T b

01211 @ x1 o211 ® x1

e {_

0T214S x2
Front Side Plate
70V MARTL—k

0T213S x1
Front Under Guard
70y b7 E=A—F

0T217S@x1
Front Shock Stay
70V bavIRT—

oT217S O x1
Rear Shock Stay
U723y IRT—

0T2185@x1
Front Strut Plate
78V ANy TL—b

0T218S®x1 OT235R@ /0T236R@ x1
Front Sus Plate Shock Wrench
7OV AT~k JavILUF

0T215S @ x1
Rear Plate L
V77L—hL

0T215S ®x1
Rear Plate R
U7 7L—kR

0T235R( /0T236RM x1

2avyy—=)b

Shock Tool

0T7216S @x1
Knuckle Arm L Knuckle Arm R Motor Gu?dx (l?;izdzj- é;ain
FYIIT—=LL  FyoIT7—LR E—A—f—P Fr—>
Plastic Parts / 7S XF v & )\—Y
0T206@ x1
© © Chain \Cover\‘A
) @ @ @] Fr—VHIN—-A
e o \ |
O
O ©
] 0T206® x1
© Chain Cover B
© © © © o FI-VhI\—B
= © ©° OCD e |
0T220 x1 @ @ ° 36105 @ x1 36105 @ x1
Radio Plate Antenna cap Antegna picpe
FHTL—h TYTtEeyT TYTFIAMT




Plastic Parts / 7S XF v 7 I\—Y

0T201 x2
Suspension Arm
YA Y3V T~

07203 x1

OTB246 ® x1

S Servo Saver 7 Helmet
s PR A\ bty b
o
iy
© ] —
] @
S]
R y 5 L
- 3] 12]]1 6
0T202 x1 21T ] U = j
Gear Box < 5 0
F7RIIR Q
0 0 &= o 0T204 x1
O Hub Carrier
— == AVES DN

% . ‘

OOQQ@@SM@QOOO

0T207@ x1
Bumper
°© S AVJAC
0T205 x1
RIVA—
e o7
o o
Lo
0T206 x1
Chain Guide
FI—VHAF 0T207® x1
MiniBumper
‘ H ‘ SNV Nie) of

0T208@© X2 07208 x2 0T208@® x2 07208 @ x1

0T208@ x1 OTH244W x2
Sprocket Case 18T Pulley Case 32T Pulley Guide Spur Gear 61T Diff Case 5sp Wheel 43mm White
AROTY Mr—2A T=)—=r—2 T=)—H4K AN=Fv TIT—A SRR RA—)bA3mm (F7A b)
01208 @ x1
Idle Pully
TARIT)—

0T209 %2 OT210R x2 = = Ns A LA43 3
Shock Piston Shock Plastic Parts 5.8mm Ball End
PENA 23w TZIN=Y R-VIVR




FIXT
Diff Gear

1-W300805

plastll} M3x8x0.5
onc Y

Grease

Fett Graisse U=z

J1)—=
012220 Grease
0T222@©
1-W300805
o222 M3x8x0.5
1 =wor—
01224
Pin2x7mm
o220
0T208@ 707 M) 7B MERDOKIHEHFIITET,
1 for each front rear is assembled as shown in the figure.

O ——

oT222@®
O-Ring (S05 4.5x1.5)

01224 @®

F77—1)—
E Diff Pully : A

wHTEFE!
Do not over tighten!

&>
O
012220
0-Ring (S05 4.5x1.5)
oT224@®

" e o 0T223
2TEEHOENKY FI—YRSATDBEHALELA.
You have TWO OptiOﬂS to choose from: Do not need this part with chain drive.
. ~— 8 N\ ( ~_ N N ==
NIVERSATDIEE FI—VFSAITDIBE =
Belt Drive Chain Drive |
D . 0T208@

N
FHcEHE T 7ADRIFE) 277 A 115000~30000% i L TWE T, FRONT
You can use separate sale silicon oil 5000-30000.




FYRvIR
Gear Box

' BITITHET
-l Putin a ditch.

BRG007 @\
01208 @

BRG007

FI—VRIATDGEERLELA.
Do not need this part with chain drive.

BRGO14

BE! @EICER
or202[@d Important ! Attention to the direction

NIVMFI=VFZ14T3R - D
Chooses Belt or Chain Drive Chain Drive FRONT

/

SN ”

FI—VDAEERDELIICEYILET,
0T225@ Rl v 7 b EBELET, The direction of the chain is set as shown in the figure.
It's used temporarily. L

@a

oT242 ®
TP F/H M3x16mm

J

FI—VRSAT7DHBEFERLELA,
Do not need this part with chain drive.

v I ERERT
Shaft is removed




wA=D2VAVIVZZaNA N
Front Bulkhead

(FI—V 517 DIEE
Chain Drive '

- J

BE! RAEICER
Important ! Attention to the direction

oT2420
TP F/H M3x12mm

f

Do not over tighten!

oT206 Kl

@
II\I||I|\I||I||I||I||I||I||I||I\|I||I||I||II'
o242 @
0T218S ® TP F/H M3x16mm
01242 @
TP F/H M3x12mm
FSATHAF P N
Drive Guide
HOMEICEDEET,
Line up as shown in the figure
-
AEEREMAHAE! N J
Attention to the direction
Marking is front side. o241
BT DEE! 0T206® /g TorH
: M2x8mm

AEERMaATA!
Attention to the direction
Marking is front side.

10




U7 7TL—h E—2—H—F
Rear Plate Motor Guard

EVINDIKTFICEB LSy FLET,
See hole direction

92643
R-Pin 4mm @\

é 1-S32606H
FH M2.6x6mm

QD

&
W
THNem

"0
00 © N /
1-S33008H
) @ V) FH M3x8mm
p) <
“x &

0121650

1-S33008H %
N

FH M3x8mm

0721550

oT21550

ALV —
Main Chassis

1-533008H -
FH M3x8mm

/ \ @ oT202[ \ |
NN EOMEIEAHEET, Thread Loc|
=1ON Li hown in the fi
iy ine up as shown in the figure ICVI:ISHIJ Jce
= N

woHTEFE!
Do not over tighten!

1-S33008H

FH M3x8mm %
G >

™

ORI EDESEY FLET,

See hole direction

“ 0T2198

1-S33008H
FH M3x8mm

oT2155@

1-S33008H
FH M3x8mm

11



7078 —=H—F
Front Under Guard

1-822608
Cap M2.6x8mm

01241 @ BE! \AEIOEER
FH Mzexsmméi “ Important ! Attention
| to the direction
@ £ 0T2410
REEDYET. §|9 ¥ g ora0
Line up holes
T /qg g M3x8mm

TN

RD&SIcEy b LET,
Set as shown in the figure.

Y—Rt—N\—-
Servo Saver

TIV=VVIN—
Alum, Silver

oT241Q
Washer H @
M2.6x5x0.5mm

|
\

.
"

\@L)

Y

or2034

- 1E050

«‘T\J’?‘\@

wmHTEER!
Do not over tighten!

I TEH
Assembled

TIVEZ)VIN—
012320 Q @ n Alum, Silver

oT241Q H @
Washer
M2.6x5x0.5mm

EHTEEE!
Do not over tighten!

12




H—Rte—N\—=Uy
Servo Saver Link

L'} up

o320
Saver Shaft Plate

BE! mECER
Important ! Attention to the direction

o241 @
FH M2.6x14mm

m ZOVMA R7L—F
Front Side Plate

o242 ®
TPFH
M3x16mm

g EER!
Do not over tighten!

oT242 ®

TP F/H M3x12mm
o241 @

FH M2.6x8mm

M)

I ETR!

TP F/H M3x16mm

/@ Do not over tighten!
ol <" )i
2 e

oT242 ®

/\/rg TP F/H M3x12mm WMMM(]

o Jome
&

P o’

|ﬂ 012410

13



1 3 AV E—FY

Counter Gear

0T225@

SC215
Slipper Plate

Please wipe up oil.

n BED & ZEMOTLEELY,

SC216
Slipper Pad

012250

IS0

A =

~

FTay NAINT—E—2—ITHED!
Option Recommended to a high-power motor!

SCWwW021

HD

x2pcs

FE! \EICEE
Important ! Attention to the direction

BEITEFERDOLSICTIVIEMlICEY FLET,
Flange is set outside as shown in the careful figure
\in the direction.

( \

v 7 FOEE THOIAHLES,
Tightened up to the face of a shaft.
\

J

0T225@

JCN

012250 \@

1-N4056FN

Upper Rods

FE! \EOER
Important ! Attention
to the direction

oT2340®

14




avIAT—
Shock Sta

724~ 1-833018H
@ FH M3x18mm

[

H
1-N3033N I
Nylon Nut M3

1-533012H
Front om0 <D
P FH @\%\“ FH M3x12mm
M3x12mm
1-533018H

/N
5
|\
1-N3024 <
Nut Ms® /
)

THIDNICE Y FLET,
Setin a hole on the underside.

H
1-N3033N
Nylon Nut M3

o

1-833018H
FH M3x18mm

ANV 374
Suspension Arm

1 —

7ovhhyMcEEEDEET,
Face is added to a flat cut.

o
@/ 1-854004

Set M4
I ETR!
Q Do not over tighten!

1-S54004

Set M4

WHTETE!

Do not over tighten!

/

7oV bhAYMCEEEDEET,

07233 Face is added to a flat cut.
M3x54mm

Ol mi

15



7O N\TFvVUT p
Front Hub Carrier

I 1-S13008H
BH M3x8mm

TV OEE TRDAHET,
Tightened up to the face of a nut.
. J

. -\ i 4 Y
SC241
Pivot Ball i
5.8xM3mm
/ o204

01229
o121 2@ g
0T231®
Screw Pin
2x11xM4mmd

1-S13008H
BH M3x8mm

or212 ﬁ 4, Hﬂ o310
1-N303N E!
Nylon Nut M3 k‘

BE! \EICER
Important ! Attention to the direction

m TOVMF AR Y3V
FrontSuspension < 1.s3301sn BRI T FER

Do not over tighten! Use standard screw!

@ 1-E025
A E2.5Clip

|

. 1-833015H
FH M3x15mm
<

LEXIERIEO T EFE!
Do not over tighten!
Use standard screw!

0T248
M3x26mm

16




24Oy K
Tie Rod

0T234@©

LA43 e <
S

ww¢

m YTNTFv )T
Rear Hub Carrier

S— =010
Screw Pin .\
2x11xM4mm
i 0T2310®
\ Screw Pin
‘\ s / 2x11xM4mm
N

@ 4] BR;M Q\
( Q\ BRGOO O1204 @[ﬂﬂﬂﬂﬂ] -
\ ‘ ]

0T230 L

i
sca41 A=
R Pivot Ball \ A=
5.8xM2.6mm m

c)

BRG001

NG

N
P .

]

/ N
Ejﬂmﬂmm BE! @AEICER
Important ! Attention to the direction

SC241 .
Pivot Ball 0 \
5.8xM2.6mm At

17




7
Rear Suspension
REICEYLET HHTETR!
Set at the end and Do not over tighten!

1-854004
Set Mdxdmm @ D

0 [
071249
M3x30mm

.
1-S33012H

FHe M3x12mm

@ 012041

|

AEICERIKOKICEY M LET,
Attention to the direction! It's set
as shown in the figure.

1-S33012H
FHe M3x12mm

EEX VR T FTE! @ ®
n Do not over tighten! Use standard screw! L= or2¢Hl
n BECERIHORICY FLET,
Attention to the direction! It's set ~ 1-S54004
as shown in the figure. WM Set M4x4mm

REBICEYMLET. HHTEER!
Set at the end and Do not over tighten!

m NyFU—KILE—
Battery Holder = o

oT2420
TP F/H M3x6mm N @
O T EFR!
S Do not over tighten!
|
=
(JD S
1-N3033N . ®
5= oT242
",\‘ = TP FIH M3x6mm
e’ 0T205

Nylon Nut M3 @\
/ Front

Nylon Nut M3

Recommend to drop a burrs by a sandpaper. Flange BH TP M3x10mm

18



AHhTL—b
Radio Plate

1-S13008H
~BH M3x8mm

1-S33008H
FH M3x8mm

oT242®
TPFH
M3x6mm

0T241®
TPFH
M2x8mm

1-S13010H

]

MEFR TIVIDLEAICEYET
Attention to the direction Flange Up

0TB246@®
Driver Stop Washer

|

1-S13010H
BH M3x10mm

1-S33008H
FH M3x8mm

BEEFTCLOOWANKT,
Put in tightly until the end.

=

OT238RO

Q)

OT237R@/ OT238RO
Shock Gasket 12mm

N/ x4

OT237R®/ OT238RO

-

OT235R@/ OT236RO

oT210REd

1-S32606H
FH
M2.6x6mm e

19



m SavIER MY
Shock Piston

Rear &\

Long one

’

A

oT209Kl

1-E025 @/
E25 Clip l

oT200E1

Rear B“'/
Long one

o 327,01

Front &“7

(47 NOBEDEETRUAHET.
Stop to face of a step of a shaft.

0T240

x2

Short one

07239

N\ / J
50, V

\
@/mm @

A
&0
2

o1210RHA
N @ o200l
S /Q | ORG03
Q Oran\gti
@ oT200] #b/vr/\ x2
N
38
oT210RA &9
s AECIEIROESIC TSV IHRAICEYET,

Attention to the direction! A flange will be the
inside as shown in the figure.

SILICONE SHOCK OIL

#100cst (75ut)

707 FDFH 2 mMAR—H—RAICEANE T,
Only a front is also put inside the 2mm spacer.

SIL0100

myawww
Shock Qil

H\A

Short one

10V

Long one

Rearx2 Frontx2

TDZAVDECAETH AN ZANE T,
Qil is even put at this line.

v I b ERBETHRUAHRD LA AV ERET T,
Shaft is forced until the end and extra oil is removed.

@EKRLY N7y 17OV MAUTCER ATV F AL 1 0 0,
TV TDVNI—RATIEFIREEBER T ) OV A AV
200—350FATEXT,

@Basic setup! In a front A / rearC piston with silicon oil 100.

F/R B piston with silicon oil 200 -350 for hi-grip course.

20




2avIRTIY
Shock Spring

EaH

OT210RIA L
oT210RER

HYIET,

There are left and right.

@

77

7

(i

Ry

o

1-S22608
CAP M2.6x8mm

AZ7—(2mm)FbELEIF3,
The 2mm color is lifted.

or210rRE

@\

'r((f(((

1-822608
CAP M2.6x8mm

Shock

H
1-N3033N T

Nylon Nut M3

B

wmHTEFE!
Do not over tighten!

d
1-N3033N
Nylon Nut M3

21



m 70 M IN— RXESC
Front Bumper RX ESC

|

o TLIEELY,

BEZEIC

Will not require bending depending the receiber used

ﬁ%tz&o?ti?ﬁ')Eﬁ!f@”t:ﬂi”)ﬁﬁéo

For details, refer to R/C system instruction manual.

g
>
&
(]
s
c
g s
10 oo
43 e
M 25
A ME S
LN falke)
T 45} NG
M) N
N+ N T
1SV O _
2 b g g
i ;Jm m
.rmn o
S <
X < i
@
=)
- 3
o
<)
~ &
|
ok &
<
S 352

BZX

17|
=]

EERD S IIE, 12
BILEDEEYT

Mounting point line up RX as
shown in the figure

=5
fir

22



ATFTIVTH—R
Steering Servo

ATV TH=RODZa— IV EREL T —RABOR I TH —RR—VZRIGITET,
Make sure Steering servo is in neutral position before installing servo horn.

P—RTA V=N T —lcRENFEWLSEBLE T,
It's arranged so that a servo wire isn't caught between a battery.

1-S33008H
FH M3x8mm

1-S32606H
FH M2.6x6mm

BENEEA

Not Inclued

n/

1-N3033N x2
Nut Nylon M3

¥

\ 1-822608 )
Cap M2.6x8mm

p
oT203H . ‘ /
& S SANWA . JR 0T234@ -
———— KO SC242 P <
@ _onoA [ﬁ] . 22mm
S ) HITEC (E f
o203 | [ q 3
— SR L€
o _ 072038 | .
& @ FUTABA & FE! @mEITEE
= N N .
— KYOSHO ‘ Important ! Attention to the direction
\ J SC242 \ J
Al \c_:‘i'\" ' ~N
Spur Gear

AEICFR I RORRICE Y LET,
Attention to the direction! It's set
as shown in the figure.

KB THENET,
Use it late.

BRG003

23




| )

— p

B
Motor [

[:

YEDTIRFFES,
A little grease is put. |

‘3
0,

1-S23006F —
Cap Screw M3x6mm Flanged

FYOBITHIRA DT E@MZEDOTEELET
Tighten the screws with one sheet of paper inserted between both gears.

FA304-25
Pinion Gear (25T-48P)

ORG03BK R-Pin 4mm
O-Ring P3 Black

2AYOIONIMANCIZZERICEY FLET,
Set as a tire logo will be outside

AW
OTT243M @

OTT243M®

OTH244W




1-N4056FN
Nylon Nut M4

’\9 e @\@

Jb
el

HA WA X L100xH2 5 mm)

BAN\YT)—

TES

)=

7_-

FTvava—haA7T Ny
Option short type battery

)

(the biggest battery size W48 x L100 x H25mm,

AN

4.

Battery

25



RTa

Body

NVMIVL NI G3LNI¥d [e92@ BuniseiN VINILIO  §+21O

‘$©
By bSAUNTH>THYMLET,

Il It's cut along a cut line.

072060

HMDEINCARY I T—T=RIET,

Sponge tape is spread as shown in the figure.

@O AF VI T=TERDLSICRRICEEVE T,

spray masking tape inside.

BENFEA
Not Inclued

EHHBNEEL
! i

O L >

= 3 C

c a _p

[0 )

=) o A w N
R 3 7/ c: NE T
RO T ) 7An
g3 > 56— - 4

S N p 22 © pY
3w e 2 2. FE oo
%23 S = - — I 2 &g ¥ .5
Lo y S b o0 AN Svol
HQgo 4 ~_ / N5 85 9 ] e ¢
= 7 o || w52 g W ES
rlie) '/// e / KRB O @ O ==
Reg (W 7 ) >V 58 e ha SE

c T\ C o A2 4 S =
E3 . \’ “v2o ERES =
Y&3 ///// BOo= Wg 22
= QE (o) /|\/ LTS WL oBD
S o \ < o R L % W 552
wo S ® 5 mNE LSO
®Moe @ MWD 3 MN< 5
— : °© @ o

26



37 AV THA=Ib ORI B TR T, R7r EX7 v h—OMEEES L TRB L BROH LA TS,
Paint / Decal KGR ERNSAT YN~ EBESEET,
The water with which several drops of dish detergent was mixed again, a body and a sticker appearance page, wetting envoy then air bubble is removed.

0TB2450

(19

ESIETUHDERL—RITEENVET,
By numerical order, it can be stuck smoothly |

0TB245@

OPTIMA
OPTIMA

. ‘\OTBZ%G 7R 5@[5]@ “mm“ === ;
L&Nvé ‘:e...“ //v‘ 5®% gg{.'lm @KEEEE'? tég
o G0) 35 R G2 o

==/
=

@@@.\ BEE s [ EEE 2

D) 1uros o wasins vans wures @ wasius vun €f) ==
A S

KYOSHO RACING TEAM

PN ORERTHUHTNE ST
RIOTORFCITHUHINENUNEY
ELECTRIC POWERED + & MANS
ELECTRIC POWERED & L& MANS
i

sssssss




T4
Body

R

E

0T242@ | 0TB246©
TP BH M3x10mm

ISCTHYRLETS,

Cut as the need arises.

<

RE|
R-Pin 4mm

92643

"T4
Body

' O]
c wJ )
) =
/, ~
/A )

92638
R-Pin 6mm

28



FI—U DR
Adjustment of a chain

RDELSICEFT 2R DRI EFHF T — DRV EZFHRLET,
Total of 12 screws loosen as shown in the figure and adjust tension of a chain.

RS EBACHE I AR FI—VZEHTREL,
When exceeding an adjustment area, please take off one chain.

LY |||V

DTINT b= D
Adjustment for rear toe

) 42 ° ¥
(Standerd)

n *RLSlcz—oh 7O Mafillicty b

0 UL HEBSANE 2B 274 (1Z4)
*Mark sets it inside the front as shown in the figure.
0dig No line, +1dig 1line, +2dig 2line (STD)

(12%)
(Standerd)

29



4#2E / EXPLODED VIEW

1-N3033N—_

@®

0T2326i

=

0T203® Qe
; 0T2/34G
WM OT203®* &
) = =
N\

ot203M

\
I

““’\‘mi‘ %ﬁ 1»N3033N7 @
) i

1-N3033N

\Im

"'
8
8

1-N3033N

)
Sy ) mw— 0w g 2
1-E050 = N N
’ o1234@ LA3 012420

(%%

N
on232@ O—woxn .

LA43

SC241
o1241@
01212

Q. ona@® onn® \@

\ﬁ BRGOOT -

)
1-554004—

QOT219S

1-N4G56FN > 5 e
1-513008H -
3
Qo 1-N3033N
on41@ L
01225@)
or41@ Omie OTZ 1-N40S6FN

o BT
= $ 01225@

1-N3033N

1-N4056FN

ona2@

30



1-533008H

o12185@
- N
= ‘/

361056—@

E 36105@|

or2048

= 1-533008H

o1241() 1-513010H

1-533012H—

155@
» N\

/ %
1-E025

\ _ /
) WO ass /@ N
5 v LA43
P & !LA43® . Wo201 v})zm
%

1-533012H

) —1-S13008H

i) on41@
o

1-532606H

0T1247

31



4% / EXPLODED VIEW

or202H
2028

on42@ OT202

BRG0O1

o1206(d)

om202E
01208@) ;

01208@)
=

BRG0O07

o1241(®)

BRGO14

0

012220

1-W300805
o2
o223 / ®
om22
> o1224() 2]
COR
@ D - o124

A

on2@
012220

om222(d

v

012220

1-W300805

one@® BELT

o1208(d)

BRGO14

32




Front Rear or2irRHA/B

&P
1522608
on2iorEA/B
17522608 Q

or238R@®
(& onsr®
&—1-E025 &— 1-E025

A om200fl o 5 /C Pl 3|
S 1-£025 OA 5 O c 1-E025
S&——omn10rH o €= on200

. _ =
o200l ] ) ">0R603

— (

(*> ORGO3 @ onwB
= onwl | O omr@
O&—on@ V ot238R (D

— oT237R(®
/ \ .
0T239

&——omni0rH &——omni0rE
@—OTNOR @—OTNOR

= S

L L

@) or210H ©), or210REl

01225@

0 0

oT225@ /

FA304-25 /g SC215
1-553003

012165 (®

Gear Ratio Chart

ORGO3BK

Pinion Pinion @ /
16T 14.43 24T 9.62 / g,
17T 13.58 25T 9.24 |<Kit std | BRG0O3
18T 12.83 26T 8.88
19T 12.15 27T 8.55
20T 11.55 28T 8.25
21T 11 29T 7.96
22T 10.5 30T 7.7
23T 10.04 31T 7.45

33




OPTIMA Parts List

SC215 SC216 SC240

x2pcs

© @ -

Pivot Ball 5.8xM2.6x11.5mm

SC241

x2pcs

O}ﬂ]ﬂ]ﬂﬂ] x4pcs

Pivot Ball 5.8M3x12.5mm

@j x2pcs EH H

Ball Nut 4.8xM2.6mm

x12pcs -

Ol

5.8mm Ball End x10pcs BB 5x10x4mm x4pcs BB 4x8x3mm x4pcs
BRG007 § BRG014 ORGO03BK
X2pcs ‘ H x10pcs x10pcs
BB 3x6x2.5mm BB 10x15x4mm x2pcs O-Ring P3 Orange 0O-Ring P3 Black
36105
I | |
0 (b)

R-Pin 6mm x10pcs

R-Pin 4mm x10pcs

©F om

Pinion Gear SS M3x3mm

(25T-48P)

96441B

Sponge Tape 100x150 mm

e 2l {HE)
SC215 Slipper Plate (2pcs/Scorpion 2014) A)yN=TL—FQAAI-EAY 2014) 200
SC216 Slipper Pad (2pcs/Scorpion 2014) A)yI=1\y R QAAI—EFY 2014) 150
SC240 5.8mmxM2.6 Pivot Ball (8pcs/Scorpion 2014) K7k bR—)L (BA/AO—E 7 2014) 300
SQ41 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014) ERy MR—IV UNZT—EF> 2014) 200
SCQ242 4.8mmxM2.6 Ball Nut 2pcs/Scorpion 2014) =)Lyt QA/AI—EF>2014) 250
SC246 Battery Strap (16X200mm) Ny T =ARZy 7 (16X200mm) 600
LA43 5.8mm Ball End(12pcs) R-JVI VR 58¢(12pcs) 300
W0201 5.8 Steel Ball(10Pcs) 58 AF-)LR-JU 10A 700
BRGOOT  Shield Bearing(5x10x4)4Pcs IV RART YT (5x10x4)4A 1000
BRGO03  Shield Bearing(4x8x3)4Pcs D-IVRNT T (4x8x3)AN 1000
BRGO07  Shield Bearing(3x6x2.5)2Pcs -V RRT U5 (3x6x2.5)2 A 700
BRGO14 Shield Bearing(10x15x4)2Pcs -V RRT U7 (10x15%4) 204 1200
ORG03 0-Ring(P3/Orange) 10Pcs 0> (P3/A4L V) 10AY 200
ORGO3BK  O-Ring(P3/Black)10Pcs 0V J(P3/7Zv9)0A 200
36105 24GHz Antenna Pipe 24GHz 7T FINAT 250
92638 Snap Pin (10Pcs) ATy 7E(10Pcs) 200
92643 Snap Pin(4mm/10Pcs) Ay 7EV(Amm/10PA) 200
964418 Sponge Tape(1x100x150) ARVIT-T(1x100x150) 300
FA304-25  Pinion Gear (25T-48P) EZA 4 (25T-48P) 300
SILOT00 Silicone OIL #100(40cc) )AL #100 (40cc) 600

% FOR JAPANESE MARKET ONLY.

34

1-S33008H
x10pcs x10pcs x10pcs x10pcs
© | m () mmmmn
FH M2.6x6mm FH M3x8mm FH M3x12mm FH M3x15mm
1-513008H
x10pcs x10pcs x10pcs x5pcs
(O) | mmummmm O (o

FH M3x18mm

CAP M2.6x8mm

x10pcs

E2.5 Clip E5 Clip

x10pcs

1-W300805

o | x10pcs

Washer M3x8x0.5

=TT
oo

==K
i

&3

OT205 | (2502712

1-532606H
1-533008H
1-533012H
1-533015H
1-533018H
1-513008H
1-513010H
1-522608
1-523006F
1-553003
1-554004
1-E025
1-E050
1-N3024
1-N3033N
1-N4056FN
1-W300805
Q1201
QT1202
QT1203
01204
0T1205

Flat Head Screw (M2.6x6/10pcs)
Flat Head Screw(Hex/M3x8/10pcs)
Flat Head Screw(Hex/M3x12/10pcs)
Flat Head Screw(Hex/M3x15/10pcs)
Flat Head Screw(Hex/M3x18/10pcs)
Button Screw(Hex/M3x8/10pcs)
Button Screw(Hex/M3x10/10pcs)
Cap Screw(M2.6x8/5pcs)

Cap Screw(M3x6/Flanged/5pcs)

Set Screw(M3x3/10pcs)

Set Screw(M4x4/10pcs)
E-Ring(E2.5/10pcs)
E-Ring(E5.0/10pcs)
Nut(M3x2.4/10pcs)

Nut(M3x3.3) Nylon (5pcs)
Nut(M4x5.6) Flanged Nylon (5pcs)
Washer(M3x8x0.5/10pcs)
Suspension Arm (OPTIMA)

Gear Box (OPTIMA)

Servo Saver (OPTIMA)

Hub Carrier (OPTIMA)

Holder (OPTIMA)

b #dilli)
HIER(M26x6) (N7 R/10A) 300
HSER(M3X8) (N7 R/10A) 300
HIERM3X12)(N\YZZ/10A) 300
HSERM3XI5)(AYZZ/10A) 300
HSERM3XI8) (Y7 Z/10A) 300
REVEZ M)AV R/T0A) 300
REVEZMXI0)(NYIR/10A) 300
FyTER(M26x8/5A) 200
Foy TERM3X6/ TSV IH/5A) 400
v FER(M3X3/10A) 200
'y FEZ(MAxX4/10A) 200
EU>J(E25/10A) 150
E>J(E50/10A) 150
Fv MM3x24/10A) 200
FvMM3x33) a2 (5A) 200
Ty MMAX56) 759 FABV(5A) 200
7v3-(M3x8x0.5/10A) 200
YARY YAV T7-I(FTTAR) 500
FTRYIR (FTT4R) 600
H—REAN\= (FTT4) 600
NTF)T (#ATT4R) 700
RIVE— (FTT4R) 1000



OPTIMA Parts List
0T206

Lo

OC

OoT207

a)

OOOOW

9] h)

pes ©

[ O
© x2pcs

BH M2x10mm x8pcs

3) x6pcs

0T209 OT210R
€3 ¢ \C q

n
O [ Jmmmp x2pcs
CAP M2.6x8mm

Do

x4pcs x4pcs

©)(jumm

OT215S

OT216S 0oT217S

T
QOO N e J°
© o) ©
O o]
(a)
0T218S
(b)
©}mm
FH M2.6x6mm x2pcs (a) (b)
O0T219S
[ o o o |

[e]
x2pcs

0T220

©
() © © o
C_J o el
i ©
© © © ® o ©
= © @©o ©°

0oT221

©

0T206 Chain Guide (OPTIMA)

01207 Bumper (OPTIMA)

0T208 Diff Gear Case & Pulley (OPTIMA)
0T1209 Shock Piston (OPTIMA)

OT210R Shock Plastic Parts (Red/OPTIMA)
onn Knuckle Arm (OPTIMA)

071212 King Pin Flange Pipe (OPTIMA)
0T1213S Front Under Guard (OPTIMA)
012145 Front Side Plate (Silver/2pcs/OPTIMA)

% FOR JAPANESE MARKET ONLY.

X2pcs

e 21 )
FI—VHAR A TT4R) 1100
NYIN=(FTT43) 600
TIETr—R&T =)~ (#TT43) 1400
IVIERN (T T4R) 400
23T TNV (LY RIFTT4R) 400
TYIIVT—L(#TT4R) 900

FICTIIIIAT (A TTAR) 400
TOVNTIE=H=R IWN=IFTT74%) 700
TAYMARTL—R ZIVN=/4T74%) 1000

@ JorEe or 0

% x2pcs x2pcs

Ole (O)le ©f o=
x4pcs

x2pcs x2pcs x4pcs x2pcs
OT215S Rear Plate (Silver/OPTIMA)
0T216S Motor Guard (Silver/OPTIMA)
Q12175 Shock Stay (Silver/OPTIMA)
QT218S Front Plate (Silver/OPTIMA)
0T219S Main Chassis (Silver/OPTIMA)
01220 Radio Plate (OPTIMA)
om221 Gear Set (OPTIMA)
01222 Diff Inner Parts Set (OPTIMA)

b il
V7 7L—b W= TT74) 1800
E—2—H—F ZIWN\~/FT74) 1500
AVIRT— (VIVN=/FTT4R) 1400
7aVMNIL=b IVN=/ATT4R) 500
A VY= (DIN=/FTT4R) 2500
ANTL—bFTT4) 1500
FTEyhFTTAR) 900
TIAVF=I\=Yty s (FTT43) 1100

35



OPTIMA Parts List

T225

i ‘ T ©

OLle @=r—-]e
x2pcs

Olle Mie ©H
E Ladder Chain

x4pcs

oT227

0T228

x2pcs

200098

©— e ©[ o
G <)

A H -
o o0—
N

® xdpcs
© 2pcs [ﬂ @© x2pcs *D ©® xdpcs
0T233

Ol

1 ) x2pcs

© (I (I € x2pes

© (I TMI0D @ xdpes

([@Einuannoo [ @

e Eff {E)

01223 Diff Gasket (4pcs/OPTIMA) TIART YN GAVIATT4R) 300
01224 Diff Shaft (2pcs/OPTIMA) TII% T QNFTTAR) 1000
01225 Gear Shaft Set (OPTIMA) FTIR TN FTTAR) 1200
01226 Ladder Chain (OPTIMA) Fi— (#7747) 2400
01227 Belt (OPTIMA) NN (A T74) 800
01228 Swing Shaft (OPTIMA) RAVTw T QNATT4R) 800
01229 Front Wheel Shaft (2pcs/OPTIMA) 707 MRA= 1w 7 MANATTAR) 700
01230 Rear Wheel Shaft (2pcs/OPTIMA) V7 RA—=IV % T MNATT4R) 700
01231 Wheel Hub Set (2pcs/OPTIMA) R =IVNT Y NANATT4R) 700
01232 Servo Saver Shaft (OPTIMA) H—Rt—N\=% T (FTT47) 1000
01233 Flange Shaft 3x54mm (2pcs/OPTIMA) T5793% 7 M3X54mm) QAATT4%) 700
01234 Tie-Rod (OPTIMA) 240YR (F7743) 600

% FOR JAPANESE MARKET ONLY.

36

OT235R

X2pcs

OT238R
@ (a)
x2pcs x2pcs
e ) e o
x2pcs x4pcs x2pcs x4pcs

O [ ] O [ ]
X2pcs x2pcs

0T241

Olmmme Opume (o))mme
CAP M2x10mm x10pcs FH TP M2.0x8mm x8pcs ~ FH M2.6x8mm x8pcs
@ '|\||\||\||\||\||\||I\|\||\|I\||\II\I\II\II\I\II\III\II\ (d]) (e @ H (1]

FH M2.6x14mm xdpcs x8pcs M2.6x5x0.5mm x4pcs

©) D" e (<) [ ©

FH M3x45mm x4pcs FH M3x6mm x8pcs

©mmm 0 (©)|ummmm @ (0) (juumw ©

FH TP M3x12mm x16pcs FH TP M3x16mm x8pcs BH TP M3x8mm x4pcs

0
F BH M3x10mm x6pcs
e 2 ff ({E)

OT235R Front Shock (Red/OPTIMA) 7078397 (LyR [ FT743) 3200
0T236R Rear Shock (Red/OPTIMA) V72avy (Ly R 13T 74) 3300
OT237R Front Shock Case (Red/OPTIMA) 787 b3y =A (LY R T74%) 1900
OT238R Rear Shock Case (Red/OPTIMA) D73y =A (LR 4 7747) 2000
01239 Front Shock Shaft (2pcs/OPTIMA) 70839997 QNFTTAR) 500
0T240 Rear Shock Shaft (2pcs/OPTIMA) V72avgvv 78 QNATT43) 500
01241 M2/2.6 Screw Set (OPTIMA) M2/26 27" )a—tyk (F774%) 1300
0T1242 M3 Screw Set (OPTIMA) M3 27Va—ty b (#TT4R) 600



OPTIMA Parts List
OTT243M

Ty )
x1pcs
Flange BH M3x10mm

X2pcs
0T248

OI— O] il

x2pcs x2pcs
e i {E)
OTT243M  Pin Tire 43x86x40mm M (2pcs/OPTIMA) £ 24 743x86x40mm M QA/A T 74<) 1300
OTH244W  55p Wheel 43mm White (2pcs/OPTIMA) SAR=GFA=Ib3mm (K74 MINF TT4R) 700
OTB245 Non-Decoration Body (OPTIMA) /T AL=aVRTA (A TT4R) 3200
OTB246 Driver Doll (OPTIMA) RIAN= N (FTT74) 1200
01247 Flange Shaft 3x60mm (2pcs/OPTIMA) 757994+ M3X60mm) A/ TT4R) 700
07248 Flange Shaft 3x26mm (2pcs/OPTIMA) 75799+ 7 M3x26mm) QAT TA4R) 500
0T249 Flange Shaft 3x30mm (2pcs/OPTIMA) 7579947 M330mm) QA TTA4R) 500

% FOR JAPANESE MARKET ONLY.

OPTIMA Option Parts List

© L] Jo [T © [

Titanium Adjust Rod 38mm x2pcs

[[Jo [

Titanium Adjust Rod 50mm x2pcs

IOITOm

Hard Type

20T

UM316C/UM336

e i ) 600

UM316C 16T 1/48 Pintch
UM317C 17T 1/48 Pintch
UM318C 18T 1/48 Pintch
UM319C 19T 1/48 Pintch
UM320C 20T 1/48 Pintch
UM321C 21T 1/48 Pintch
UM322C 22T 1/48 Pintch

UM323C 23T 1/48 Pintch
UM324C 24T 1/48 Pintch
UMB325C 25T 1/48 Pintch
UM326 26T 1/48 Pintch
UMB327 27T 1/48 Pintch
UM328 28T 1/48 Pintch
UM329 29T 1/48 Pintch

UMB330
UM331
UM332
UM333
UM334
UM335
UM336

30T 1/48 Pintch
31T 1/48 Pintch
32T 1/48 Pintch
33T 1/48 Pintch
34T 1/48 Pintch
35T 1/48 Pintch
36T 1/48 Pintch

Carbon

OoTW11M1

[o&= o a D G D oo |
Hard Main Chassis (7075) x2pcs
oTW123 OoTW124
Silver Silver
S (a) S (a)
x2pcs X2pcs
Black Black
M (b} M (b)
Kit std x2pcs Kit std x2pcs
Gold Gold
H c] H (c]
x2pcs x2pcs

BK Black
SC SatinChrome

Soft

0TT243

me | 9]

—

OTW125

x2pcs

70703
92413
92416
LA43H
OoTw110
otw1in
OTW114
0oTW123
O0TW124
OTH244BK
OTH2445C
OTT2435
OTW125

G2X Motor (20 Turn)

Titanium Adjust Rod 38mm
Titanium Adjust Rod 50mm

Ball End(5.8mm/Hard/12Pcs)
Carbon Radio Plate (OPTIMA)

Hard Main Chassis (7075/0PTIMA)
Metal Servo Saver

Front Shock Spring Set (S/M/H /2pcs/Optima)
Rear Shock Spring Set (S/M/H /2pcs/Optima)
55p Wheel 43mm (Black/2pcs/Optima)

55p Wheel 43mm (SatinChrome/2pcs/Optima)

Pin Tire 43x86x40mm S (OPTIMA)
Universal Swing Shaft (2pcs/Optima)

e i )
GXE—%— 0%—>) 1800
FARYTI% ANy R 38mm 600
FRYTI%ARAY R 50mm 700
RV RGE8mm//\-F/12Pcs) 600
H=RKVANTL—h A TTAT) 2600
N=RAA VY%= (10754 TT4) 5500
AR)H-REAN-FTT4R) 4200
TaVN3YIRT gy GIMHANAT743) 1200
U793y 758k SIMHANAT743) 1200
SAR=A=)B3mm (77972NFTT4R) 700
SAR=8A=Ibb3mm (778 LryFNFT743) 1000
£ 24 743x86x40mm'S (47 74<) 1300
AZNHIWARL T Th QNFTT43) 3800

37




*FEEFHELCHBERREFH28EI/TABEDHDTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

el o o & o
REBIANTIN=") AT 3 IN—") DBA T &
KINSOBAFEIBEERICRSETWEEEXT
OB RZIHhUIED B UTUX BB THART/IN=Y P AT a I\ =Y ZBEA
U TCEBDICEITENTEET,
@/ —YVERETEEBALTW LD BEIITIBEVGEIE AV Y—X Y IDE
EEX CHRENSBERFT CTHBATEIIENTEET,
(REZEBROBERAMIC &L 2BEREIFFEH20E3831HED > TIRTSE TV
WTBDETDTFHTTELLEW)
OFEmD CHBAICIEL TIREEAR () & ERRICEEFHURIBHETT,
XBXIWHEICL D REFBRIEBRD FTOTCTROEXSHESEICTIERALEZ W,

XBEITTFEARIZE - LBREICFIRBEEFEX LOERICED, EndHBas S L)
XITDTHOMUHTTELIEE N,

1.FTRBEETERDHLIIEEZ W,

FTIE BEKDOBIEN COEBELBEVNKRDO W EWHBBICSRIELLEEW SHED/N—Y DEED
BNIZEIBATEX Y ZORICH /BURRAE 2R FE LB EBAD R L—XICIRDET,

; T
BETEBTNDBZETORBEDOIAY A VIN—"YVEXEX chENSREBUADE

BIETCHED/NN—YD X eFRUNE B ETH. RBDIA Y 1 V=Y E&EE *ZFBAITNIEZTDIS TEXTEET,

AV ZAVIN—YEXEET CHLED/NN—YDRBFPHEEFZBEEREICSTEX VU LKEIVEERRERESZE I W LT
BB TI BERDODCEEN BIEICHBEITLET,

K—EER>TVWEWBEHTEVWET,

r

A: BURGRIAE TR ER B: BIETRELRIN—Y%Z C: ZiFEXh5#3~4HT
N=YVDRELHEZ EXULREZEXILS, EERDOZEED. BIEIC
%I 3, EREITLET,
: e
%Zﬁiﬂ{f\%ﬁ—;ﬁf 2 IV—‘VE%E
REFZD
ATYA—H
BEITY,
\, J

2.BEICITITEWERIE rofsEcr@h SEBERSTHEATEEY,

BIEICTHRWNEEIE. RER—AR—YADOREA YTy avIHSERUIAFHES W,

p
A=Y NTREREICALAD http://kyoshoshop-online.com

KYOSHOR—ALR—IVRDA VTV IANS
REAYZAYavFEIUy LT\ L
M EREQRI—RZER THRMAA TV
CEBEBYAMITZIERATELEST . MEERIF
HEANDSZZHBLIEZ L,

AVSAYavT (AT =y ) TEHRL
ONLINE SHO ST anosesmRE LSt
B W) ISERVOW L ITET DT
fEEWN,

REH S
T243-0034 #HFNIREAHMT153

OFHVWAHIZ1I—Y—HHREXT
BiE 046-229-4115 Z{10EME : A~ (fHRA%ZR<)13:00~19:00
38



The service mentioned below is available only for Japanese market.

I RMELTABRBROERMWSESE

INSOY—ERBBFERICRSETIRERT

Y TED, BIEUTHTLEFLWDBVWERESIWVWELES, SBAWZZW:
RFEEERCIE. REI—T—HAEAEHVWEGEL LIV,

ﬁﬁl F—HERENBEVWEETDRIE. BEFW<H., TEOEBEWE TR
ICHRBEIFZ CEEADDZ, 77V I AFXRIIEETEED SEE W\,

RENDEHRWVWGEE - "RFLI—Y—HHKE,

RElICBEWEEDRIE. "TRELI—Y—HERE ICEKRLZI W,
BEWEEOKIE. BFTICERCHEL/ BkGAE%E cHAEDS 2. i/ BUkSBEEOR—IH, 1TIEES, PRES
(F—No)ZHWB R E, BB EARWICEMSELZI W,

zzcosmnatir: 040-229-4115 =scosmvari Ar~emisazin)13:00~19:00,

axcosmoaes: 046-229-1501 Gisienimetzey ez o

BETOsMVWAEE : T243-0034 ®R/IIE BEAT 153 REKRASE 1 —HKES

-------------------------------------------------------------------------------------------- S

HEWS IR

BEWE TR FAXEXCREETEED LSV BETERF RETRINDSAZERSETREET,
EXDH G BRAVGERROIE-ZRELTIZS L,

[ & No. 30617 EECE OPTIMA )
&% wEHFE [TEBAL
AL (B = _ _ NE3:[E R F A H
>MEA X—H—% o4 - E—4—
ZOK CBAD L5
UHF
E T -
& #8
CEED =
s | oaa ( ) FAX ( )
FHORBIC | .
HaEiss | B ( ) FAX ( )
( BB~ SR (SEHZR<)13:00~19:.00 CEEEHE TR RRET : tg | ZINoO.xmzAm )
N
BEWE T AR a7/ SR EBEOc— I OmRES (F—No) AN HE, BEREHMICSEALLEE N,
\_ )

MREKABHL TR, BEROBABROREICHZANTEDET, BRELD D, EXRUOEHVWEEZREL TAD A LBFROBABRICOEXLTE. (1)~ Q) DIFAZREEUT TE=FICIRM
UIeDRRI 2L 5B ERBBDEEA. ()BEROFNOFEEER T LHG, QERICEDERTHEREZIEE. QY —EADREDIHUHDORFTEICHTT 2155, 39



IKKyOSHO

HE FINEST RADIO CONTROL MODELS

*KYOSHO CORPORATION hereby declare that this product is in compliance with

the essential requirements and other relevant provisions of Directive 1999/5/EC. .

The Declaration of Conformity (DoC) can be downloaded at following URL. Rﬁ*ﬂiﬂ%*i
www.kyosho.com/eng/support/doc/index.html

T243-0034 #HZ)|| EEARFMF153
@ 1 —HKEEBELE 046-229-4115

[(X—h—EROREBREERL T BEWEEE  BRE~SRB@HEHZ/R<)13:00~19 : 00
ZEICR/CEELAEL &S, | 80411603-2 PRINTED IN TAIWAN

g, ALOOM



